Ana içeriğe geç

Eşyalarını Tamir Et

Onarma Hakkı

Mağaza

Giriş

This guide will explain how to safely remove the Acer Aspire M5-583P-6423 mSATA Solid-State Drive in order to replace it. To avoid harming any components, you’ll need the iFixit opening tool and a Phillips #00 screwdriver. The steps are not difficult, but it’s important to follow all of them as they are mentioned.

Parçalar

Hiçbir parça belirtilmedi.

  1. Turn the computer off and close it. Disconnect the charging cable from the laptop and place the laptop upside down. Remove seventeen M2.5x8mm screws on the back cover of the laptop with the Phillips #00 screwdriver. Remove seventeen M2.5x8mm screws on the back cover of the laptop with the Phillips #00 screwdriver.
    • Turn the computer off and close it. Disconnect the charging cable from the laptop and place the laptop upside down.

    • Remove seventeen M2.5x8mm screws on the back cover of the laptop with the Phillips #00 screwdriver.

  2. Push the back cover up from each side using the iFixit opening tool. You’ll hear a popping sound as you lift the back cover.
    • Push the back cover up from each side using the iFixit opening tool.

    • You’ll hear a popping sound as you lift the back cover.

    • Once the back cover is separated, you’ll see all the internal components of the laptop.

  3. Pull the rainbow cord out by using the iFixit opening tool on each side of its connecting slot. This step can be done by using your fingers, but its highly recommended to use the iFixit removal tool instead.
    • Pull the rainbow cord out by using the iFixit opening tool on each side of its connecting slot.

    • This step can be done by using your fingers, but its highly recommended to use the iFixit removal tool instead.

  4. Remove the  M2.5 x 3mm screw that holds down the battery by using the Phillips #00 screwdriver.
    • Remove the M2.5 x 3mm screw that holds down the battery by using the Phillips #00 screwdriver.

  5. Lift the battery up from its edges and pull back slightly towards the hinges to remove the battery.
    • Lift the battery up from its edges and pull back slightly towards the hinges to remove the battery.

    • The battery is now detached from the laptop and can be set aside.

  6. The boxed area shows where your mSATA Solid State Drive (mSATA SSD) connects to your laptop's motherboard. Remove the M2x3mm screw using the Phillips #00 Screwdriver. If your laptop already has an mSATA SSD connected, remove it by lifting it up to a 45° angle and pulling it out.
    • The boxed area shows where your mSATA Solid State Drive (mSATA SSD) connects to your laptop's motherboard.

    • Remove the M2x3mm screw using the Phillips #00 Screwdriver.

    • If your laptop already has an mSATA SSD connected, remove it by lifting it up to a 45° angle and pulling it out.

Sonuç

To reassemble your device, follow these instructions in reverse order.

Bir başkası bu kılavuzu tamamladı.

0 Yorum

Yorum Ekle

İstatistikleri Görüntüle:

Son 24 Saat: 0

Son 7 gün: 3

Son 30 gün: 20

Her zaman: 207